
JAPAN INTERNATIONAL COOPERATION AGENCY
TEC INTERNATIONAL CO., LTD.
NJS CONSULTANTS CO., LTD.

NIPPON KOEI CO., LTD.
TOKYO SUIDO SERVICES CO., LTD.

TOYO ENGINEERING CORPORATION

THE REPUBLIC OF THE UNION OF MYANMAR
YANGON CITY DEVELOPMENT COMMITTEE (YCDC)

MARCH 2014

GE

JR（先）

14-083

PREPARATORY SURVEY REPORT
ON

THE PROJECT FOR
THE IMPROVEMENT OF 

WATER SUPPLY, SEWERAGE
AND DRAINAGE SYSTEM

IN YANGON CITY
IN

THE REPUBLIC OF THE UNION OF MYANMAR

VOLUME VI
SEWERAGE AND DRAINAGE SYSTEM

MASTER PLAN

< Advance Version >





 

 

 

 

THE PROJECT FOR 

THE IMPROVEMENT OF  

WATER SUPPLY, SEWERAGE AND DRAINAGE SYSTEM 

IN YANGON CITY 

 

 

FINAL REPORT 

 

MARCH 2014 

 

 

GENERAL LIST OF REPORTS 
[...]
those of Vietnam, the Philippines and USA. This is due to the fact that in the Philippines and USA 

gray water is also treated in septic tanks. It is not clear whether gray water is treated in septic tanks in 

Vietnam, most provably gray water is included. Retention time in YCDC septic tank is significantly 

different in case of pour flush toilet and flush toilet. If septic tank is attached to flush toilet and per 

person wastewater is assumed to be 50 lpcd (l/cap/day), retention time is 2.9 days which is almost 

equal to those of Thailand, the Philippines and USA. 

 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VI Sewerage and Drainage System Master Plan 

 

3-5 

Table 3.5  Volume and Retention Time of Septic Tank 

Country Type of wastewater 

Average 
Septic tank 
volume / 
Capita 

(m3/capita)

Average 
Wastewater 
Flow (lpcd)

Average 
HRT (Day) 

Vietnam Black water (flush toilet) 0.70 50 13.8

Vietnam Black water ＋Gray water 0.70 189 3.7

Thailand Black water (flush toilet) 0.12 50 2.4

Philippine Black water + Gray water 0.70 189 3.7

USA Black water + Gray water 0.80 285 2.7

YCDC Black water (flush toilet) 0.15 50 2.9

YCDC Black water (pour-flush toilet) 0.15 3.1 47.3

Source: JICA Study Team 

 

 

 
Source: YCDC 

 

Figure 3.1  Septic Tank for 10 Persons 

 

 

 

 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VI Sewerage and Drainage System Master Plan 

 

3-6 

 

Source: YCDC 

Figure 3.2  Septic Tank for 100 Persons 

 

 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VI Sewerage and Drainage System Master Plan 

 

3-7 

 

 

Source: YCDC 

Figure 3.3  Septic Tank for 200 Persons 



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
I Sew

erage and D
rainage System

 M
aster P

lan 

 

3-8 

  

 
 

Source: YCDC 

Figure 3.4  Septic Tank with Up-flow Filter 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VI Sewerage and Drainage System Master Plan 

 

3-9 

In CBD and Inner Urban Ring areas, Back Drainage Space (BDS) is provided in back yard of 

buildings. Width of BDS is usually 10 to 15 feet (3.0 to 4.5 m), and septic tanks for buildings at both 

sides are constructed in halves of the BDS. Typical arrangement of septic tanks in BDS is shown in 

Figure 3.5. Usually, storm water drains with width 1.0 to 1.5 ft. (30 to 45 cm) are provided on both 

sides of BDS into which storm water is discharged. BDS is owned by YCDC and building owner 

should pay annual rental fee. Construction cost of septic tank is born by building owner. 

 

For detached houses, gray water together with storm water is discharged through drains in the property 

(mostly open drain with brick structure, rarely pipes) to roadside drains. 

 

 

Source: YCDC 

Figure 3.5  Typical Arrangement of Septic Tanks in BDS 

 

The following criteria are established and YCDC approves based on these criteria. 

 

Criteria for capacity of septic tank 

1) In case of BDS (relatively high density urban areas) 

2.25 ft3/person (0.0605 m3/person) 

2) In case of no BDS (low density urban areas with detached houses) 

4.0 ft3/person (0.108 m3/person) 

 

Number of persons per house is calculated based on the number of rooms and an assumption of 5 

persons per room. 

 

Building  Building  Building  

Building  Building  

Road 

Building  

BDS 

Road 

Road 

Septic Tank 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VI Sewerage and Drainage System Master Plan 

 

3-10 

Number of approvals by YCDC for the last two years are 3,660 in 2010/11 and 5,444 in 2011/12 

respectively as shown in Table 3.6. 

 

Table 3.6  Number of Approvals by YCDC 
Type 2010/11 FY 2011/12 FY 

Connection to sewerage (CBD) 60 124

Septic tank (1 to 3 storeys) 3,081 4,685

Septic tank (4 to 8 storeys) 519 635

Total 3,660 5,444

Source: YCDC 

 

3.2.2 Maintenance of Septic Tanks 

 

Removal of sludge in septic tanks is carried out by Department of Motor Transport and Workshop, 

YCDC at the request of the house owner. The Department possesses 33 vacuum cars (1.8 m3, 10 

numbers and 5.4 m3, 23 numbers). In some townships, private companies carry out this task, but 

details are not known to YCDC. The total dispatch of vacuum car by the Department in 2012 was 

16,261. 

 

Frequency of sludge removal obtained from Household Interview Survey is summarized in Table 3.7. 

Many households (33.8 %) remove sludge every 1 to 3 years followed by the households which 

remove once within 1 year (30.6 %). However, there are a number of households which do not remove 

sludge even for more than 5 years (6.7 %) or have never removed it (20.4 %). Black water from these 

households is assumed to be not treated properly. 

 

Table 3.7  Frequency of Septic Tank Sludge Removal 

Number 3,072 3,391 823 668 2,048 43 10,045

(%) 30.6 33.8 8.2 6.7 20.4 0.4 100.0

3 to 5
Years

More
than 5
Y

Never
No

Ansewer
Total

Less than
1 Year

1 to 3
Years

 
Source: Strategic Urban Development Plan 

 

Sludge removal service is available in every township in Yangon Region except for 

Seikigyikhanaungto Township where access is very difficult. Fees for sludge removal are determined 

according to location of townships (distance) as shown in Table 3.8. Unit price of Diesel oil is 

reviewed on monthly basis. Unit price applied in November and December 2012 is 3,650 Kyat. Based 

on this unit price, fees are calculated as shown in Table 3.9. Least fee and highest fee for one time 

removal are 7,475 Kyat and 34,725 Kyat, respectively. 

 

Total revenue for YCDC from this service amounted to be 51,486,490 Kyat in 2012 resulting in 

average fee for one time as 3,166 Kyat. This figure is quite low compared to fees calculated from the 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VI Sewerage and Drainage System Master Plan 

 

3-11 

formula. The reason for this is no collection from public entities. 

 

On the other hand, an average fee of 19,021 Kyat for removal is obtained based on the data of 

Household Survey. Maximum fee is extraordinary as high as 2,200,000 Kyat resulting in higher 

average value. It is estimated that a few house households pay very high fee and the average fee 

become higher. Median obtained from the survey is 3,000 Kyat.  

 

Table 3.8  Formula for Fees for Septic Tank Sludge Removal 
Category of Township 1.8 m3 Car 5.4 m3 Car 

1st  (3TS) 5.0 gallon x unit price of Diesel oil + 
3,500 Kyat 

6.5 gallon x unit price of Diesel oil + 
11,000 Kyat 

2nd  (6TS) 4.0 gallon x unit price of Diesel oil  
+ 3,000 Kyat 

5.0 gallon x unit price of Diesel oil  
+ 8,500 Kyat 

3rd  (11TS) 2.5.0 gallon x unit price of Diesel oil  
+ 2,500 Kyat 

3.0 gallon x unit price of Diesel oil  
+ 6,500 Kyat 

4th  (9TS) 2.0 gallon x unit price of Diesel oil  
+ 2,000 Kyat 

2.5 gallon x unit price of Diesel oil  
+ 4,500 Kyat 

5th  (10TS) 1.5 gallon x unit price of Diesel oil  
+ 2,000 Kyat 

2.0 gallon x unit price of Diesel oil  
+ 4,000 Kyat 

Source: YCDC 

 

Table 3.9  Fees for Septic Tank Sludge Removal (November 2012) 
Township 
Category 

1.8 m3 Vacuum 
Car (Kyat) 

5.4 m3 Vacuum 
Car (Kyat) 

1st 21,750 34,725 

2nd 17,600 26,750 

3rd 11,625 17,450 

4th 9,300 13,625 

5th 7,475 11,300 

Source: Study Team 

 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VI Sewerage and Drainage System Master Plan 

 

3-12 

3.3 Sewerage System 

 

3.3.1 Ejector System 

 

Wastewater in YCDC is collected by ejector system which was constructed by British in 1890. This 

system has been utilized continuously with periodical modifications for approximately 120 years. 

Service area covers 8 townships in the Central Business District (CBD). Sewerage system adopted 

unique ejector system which consists of two compressor stations, a number of ejector stations and two 

force mains which run in east-west direction in the service area. Originally 40 ejector stations were 

constructed and 34 stations are in service at present (refer Figure 3.6).  

 

Sewage (toilet wastewater only excluding gray water from kitchen, laundry and so on) collected by 

gravity to ejector stations is forced to be sent to the force main by compressed air distributed from 

compressor stations. Water level in an ejector reaches a certain level then valves of air pipe and 

discharge pipe are automatically opened to send wastewater (refer Figure 3.7).  

 

The original sewerage system consisted of the following facilities. 

 

Table 3.10  Sewerage System Facilities 
Item Description 

Start of construction February 1888 

Completion March 1890 

Planned population 40,000 persons 

Planned service area 
8 Townships 
Lanmadaw, Latha,, Panbedan, Kyauktada, Botadaung, Puzondaung 
(part), Dagon (part), Mingalataungnyunt (part) 

Contractor Huges & Lancaster 

Manufacturer Shone Hydro-Pneumatic Ejector 

Construction cost 2.3 million Rupee (loan from Indian Government) 

Length of force main North 5.55 km, South 5.03 km, total 10.58km 

Diameter of force main North 300~1,200 mm, South 300~600 mm 

Material of force main  Cast iron 

Number of ejector station 40, out of which 34 currently in operation 

Number of manholes 2,114 

Source: JICA Study Team 

 

In 2011, inspection of the interior of the force main from an inspection chamber was carried out and 

serious corrosion of years old pipes was observed. Also, clogging of inlet pipes to ejector stations by 

garbage became problem. 

 

 



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
I Sew

erage and D
rainage System

 M
aster P

lan 

 

3-13 

 

 

Source: YCDC 

Figure 3.6  Sewerage System in Yangon City 



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
I Sew

erage and D
rainage System

 M
aster P

lan 

 

3-14 

  

 

Source: YCDC 

Figure 3.7  Ejector Station 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VI Sewerage and Drainage System Master Plan 

 

3-15 

3.3.2 Wastewater Treatment Plant 

 

Since construction of the sewerage system, collected wastewater had been discharged to the Yangon 

River without treatment. Wastewater has been treated since the completion of wastewater treatment 

plant in January, 2005. Design and construction of the wastewater treatment plant were carried out by 

YCDC. Construction cost was borne by several ministries including Ministry of Construction. Outline 

of the wastewater treatment plant is shown in Table 3.11. 

 

Table 3.11  Outline of Wastewater Treatment Plant 

Site area 2.25 ha (5.56 acres) 

Start of construction April, 2003 

Completion January, 2005 

Design served population 300,000 persons 

Design Capacity 14,775 m3/day (3.25MGD) 

Construction cost 1.96 million USD（2,065.7 M Kyat） 

Characteristics of wastewater BOD 600 mg/l, SS 700 mg/l (design) 

Characteristics of treated effluent BOD 60 mg/l, SS 40 mg/l (design) 

Source: YCDC 

 

Treatment process is extended aeration activated sludge process, and treatment flow of the wastewater 

is shown below. Mechanical type surface aerators are applied for aeration. Sludge is planned to be 

treated by aerobic digestion process and dewatered by belt-press, and these facilities were installed. 

 

Wastewater treatment 

flow 

Inlet   Grit chamber   Screen   Pump   Primary sedimentation tank   Aeration tank   

Final sedimentation tank   Chlorine contact tank   Discharge 

Sludge treatment flow Mixing tank   Gravity thickener   Pump   Aerobic digestion tank    Pump   Belt-press   

Disposal, Bypass from mixing tank to drying beds is provided and used at present 

Source: JICA Study Team 

 

The wastewater treatment plant is operated for two hours each in the morning and afternoon. 

Therefore, the plant is operated only 4 hours a day. The reason for this abnormal operation is assumed 

to be small quantity of wastewater inflow compared to design capacity. Inflow to the plant is not 

measured. However, it is reported by the manager of the plant that current inflow is estimated to be 

approximately 0.5 MGD (2,300 m3/day). Capacity of the aeration tank was designed based on 

extended aeration process having 20 hours of retention time. Actually, current retention time is 

calculated to be: 

 20 hrs. x 14,775/2,300 = 128 hrs. (approximately 5.3 days) 

This may be a reason for good treatment. However, automatic control device for pump operation was 



The Project for the Improvement of Water Supply, Sewerage and Drainage System in Yangon City 
Vol VI Sewerage and Drainage System Master Plan 

 

3-16 

broken down resulting in large quantity of wastewater flow in short period caused by operator’s 

manual operation. Shock load is expected to be large, but this may be cancelled out by long retention 

time in the aeration tank. Proper operation is not carried out because of many reasons, such as break 

down of water level gauge and control device, absence of monitoring of characteristics of wastewater 

and water temperature, and lack of spare parts and chemicals. These problems should be solved for 

better operation. 

 

Wastewater characteristics of inflow and treated effluent analyzed by Yangon Institute of Technology 

during June to August 2006 are shown in Table 3.12. As the results of 12 measurements, BOD and 

COD concentrations are considered to be low as black water. Average BOD and SS concentrations of 

inflow are 142 mg/l and 297 mg/l respectively, and those of treated effluent are 7.2 mg/l and 5.3 mg/l 

respectively. In other words, removal ratios of BOD and SS are 95 % and 98 % respectively indicating 

that treatment is very well conducted. Operation conditions during the period when monitoring was 

carried out were not known, it is obvious that normal treatment was conducted as far as wastewater 

characteristics are concerned. BOD concentration was 680 mg/l by Study Team’s survey, and this 

indicates that different wastewater was analyzed. Therefore, effluent characteristics and treatment 

efficiency cannot be compared directly. 

 

Sludge treatment facilities were constructed adopting aerobic digestion and mechanical dewatering as 

mentioned before, these facilities have never been operated since the completion of the plant. Bypass 

from mixing tank to sludge drying beds is constructed and sludge is treated on the drying beds. Reason 

for not using dewatering machinery is high price of polymer. Dried sludge cake is utilized as soil 

conditioner for parks. 

 

If current served population is assumed to be 300,000, and each person produces 50 lpcd black water 

using flush toilet, total amount of black water is calculated to be 15,000 m3/day. This figure is almost 

equal to the design capacity of the existing WWTP. However, current flow to the plant is only 2,300 

m3/day.  

 

 

 



T
he P

roject for the Im
provem

ent of W
ater Supply, Sew

erage and D
rainage System

 in Yangon C
ity 

Vol V
I Sew

erage and D
rainage System

 M
aster P

lan 

 

3-17 

 

Aug. 2006
Infl. Effl. Infl. Effl. Infl. Effl. Infl. Effl. Infl. Effl. Infl. Effl. Infl. Effl. Infl. Effl. Infl. Effl. Infl. Effl. Infl. Effl. Infl. Effl. Infl. Effl.

BOD (mg/l) 144 21 175.2 7.8 60 3 86.4 4.5 188.4 13.8 97.2 1.8 39 4.8 66 3.6 64.2 4.92 594 4.68 86.4 11.4 98.4 5.22 142 7.2
DO (mg/l) 0.36 6.5 0 6.4 0.3 4.9 0 6.0 0 6.1 0 0 0 5.2 1.7 5.4 0.2 6.06 0 0 0 0 0 0 0.2 3.9
COD (mg/l) 560 48 640 25.6 192 38.4 432 13.44 736 124.8 240 19.2 272 38.9 340 32 192 48 275.2 16 64 28.8 968 16 409 37.4
pH 6.7 6.3 6.9 6.3 6.6 6.4 6.6 6.3 7.4 6.5 7.3 6.1 7.4 6.7 7.4 6.5 7.6 6.7 6.8 3.9 6.6 6.6 7.3 6.4 7.1 6.2